TREATMENT PLANT OPERATOR

- ... Greening the Planty,
LEED certification | Tl
Olympia, Wﬂsh ?cu
‘v

. \nEnlchEu TO MU WASTEWATER PROFESSIONALS

3
: l'[H]lHEIE com
'FE UARY 2011

L tIeE.HeI

p from '

" -‘ B :‘II ‘|

d3153N0D34H J2IAHIS FDNVYHD



OVIVO

Bringing water to life

Creating Value in Water

september 2010 marked the beginming of a new global force in the place. We won't claim 1o be the biggest. But we will aim to be the best
water sector, dedicated to bringing the latest thinking, proven Cwivo will be driven by one goal-to create value in water through
technologies and the most advanced apphcation knowledge to the imnovation, creativity and expertise.
municipal and industnal water, and wastewater markets around the globe . . :
[...]
For more information on Novozymes' cold Phone: 207-283-3693 * Toll-Free: HDD ak FE?ED?EEE 1854
I 0. W0y g e Email: wastewater@ mfg.com

S
-

Wilebs: wwassy MEOVOEWIMES. L mywasiewalersteuTeons

- 14BN -255. 06 I o il- TR FETI AN T L i .1 SR
Tel: 14800)-859-2972 = E-maill: wastewater@novorymes.com hitp:iwww garlandmfa.codioe

12 TREATMENT PLANT DPERATON



ROTARY PRESS
DEWATERING

The only expandable press
With a proven track record

Over 300
Installations

US Palenl 7,166,220 Worldwide

| AT S [T

Fully-Automated,
Operator- Friendly,
Municipal and
Industrial Applications .
Meets “*Made in U.SA™ == =

JEI"-.-\. 7 | ; =
) fournier e
Since 196
3787 Frontenac W,, Thetford Mines, Qc,, Canada
Tel (418) 423-4241 Fax: (418) 423-T360
www. nolany-press. com
Represented across the U.S, and around the world

O

of a city’s energy use
s directly related to

wastewater aeration

EDI can help

Environmental Dynamics Inc. | +1 877 EDF-AIRE (334.2478) wWastewater.com

DEWAIER

VOur

SLUDGE

huber-technology. com

".":"-. | : oy i -

ROTAMAT RoS35Q

INCLINED SCREW PRESS

Efficient and reliable operation
Minimum operator attention

Simple slow rotational design
Energy efficient low hp motor

High performance sludge dewatering
Compact entirely enclosed machine
Stainless Steel construction

Full submergence passivation

LFARN MORF AT
huberforum.net

h___TECHNOLOGY

7104.949.1010
ros3q@hhusa.net

WASTE WATER 5Soluthans

tpomagcom Febraary 2011 1.3



HEARTS

AND MINDS

Out With

Pharmaceuticals

A MICHIGAN CITY OFFERS RESIDENTS A SAFE METHOD

FC

TH

R DISPOSING OF UNUSED MEDICINES AND KEEPING
E CHEMICALS OUT OF WATERWAYS

By Diane Gow Mchilda

esidents of Wyoming, Mich., are learning the proper way to dis-

pose of pharmaceuticals, over-the-counter medicines, and per-

sonal care products, WYMED (Wyoming Medicinal Disposal
aervice) allows people to drop off their unused medicines in lock-
hoxes at pharmacies instead of dumping them into the toilet or down
the sink.

Drave OQostindie, environmental services supervisor with the clty,
started the program in 2009, and it now includes more than 20 phar-
macies. One beneft is personal satety, as fewer drugs will be stored
In homes where they can fall into the wrong hands. It's been esti-
mated that ong in four eenagers have used prescription drugs for
recreational purposes,

Another beneht is water quality. "Everyone has drugs in their
hause,” sayvs OQostindie. "We have to let people know how to manage
them. The water plane gets its water from Lake Michigan, and our
wastewater treatment plant discharges its effluent to the Grand
River, which eventually goes 1o Lake Michigan, It's a full circle.”

"Everyone has drugs in therr house. We have to let people

know how to manage them. The water plant gets its
water from Lake Michigan, our wastewater treatment
plant discharges its etfluent to the Grand River, which

eventually goes to Lake Michigan. It's a full circle.”
DAVE DDSTINDIE

Data collected in 2008 and 2005 showed that medicinal com-
pounds were present in Wyoming drinking water, Qostindie spear-
headed the campaign 1o collect pharmaceuticals before they made
their way 1o the wastewater treatment plant,

People aren't the only concern. Studies have shown an impact to
aqquatic life from medicines, especially endocrine disrupting chemis
cals {EDCs). “There is an impact especlally on male and female hish
comparing those who live upstream 1o those downstream of the
effluent,” says Oostindie. "The wastewater treatment plant isn'
deslgned 1o remove pharmaceuticals. That's why we had to set up 4
SOUrCEe Control program.”

PECTOS COURTEESY OF DaVE DO T ik CRiE

i

A

None of the pills from these bottles dropped off to the WYMED program
are individually labeled. That would make it easy for small children to
mistake them for candy. The program helps take unused medicines
out of circulation and keep them out of the wastewater stream.

Mancy vanProoyen, senior

volunteer at the local police

station, and Dave Qostindie,
environmental services

supervisor for the City of

Wyaming, show off the lock-

hox created for citizens to 3
drop their unusad or axpired 2 *:
madications so they can be -

|
disposed of properly, - :
. "u y - - P'ﬂ'
A FEW LOGISTICS ' - ! -

One hurdle Oostindie
had to clear was the Con-
trosllesd Substances Act, which
prohibits pharmacies from
collecting  controdled  sub-
stances such as Xanax o
codeine, even though they
distribute them. In the
WYMED program, the pollce
department has drop boxes
where controlled substances
can be left for proper disposal.

The police department also handles disposal, Law enforcement
agencies routinely have contracts with incineration Companies to
destroy items such as unused uniforms, ballistic vests, and conhs-
cated drugs. By working with the police, the city pays no added fees
for incineration of drogs collected at local pharmacies, Even the
startup cost for the program was minimal.

“Initially we had to buy a number of three-galloon pails and each
one cost about $1.50,7 says Oostindie, “The cost caomes out of the
industrial pollution control budeet. Evervbody thinks the cost is an
issue, but really it isnt.”

The program is run by the five-member staff in the environmen-
tal services department who routinely collect water samples or per
form industrial pretreatment system inspections. "There's no extra
work o go out o 4 Walgreens,” says Qostindie. "It’s nothing to stop
every other day or so 1o
collect the lockboxes,”

What's Your Story?

TPO welcomes news

GETTING THE
WORD OUT

To make sure residents
ko about the take-bhack
program, brochures are in-

14

TREATMENT PLANT DPERATTN



Prime Solution Helps
Mt. Jackson, Virginia WWTP

Avoid Shut Downs

Prime Solution Rotary Fan Press meets
daily sludge wasting requirements
while reducing the amount of sludge for

disposal with cake solids averaging 28-30%

Simplified Dewatering For:

» Easy Continuous QOperation * Long Service Life
» Space Saving Enclosed Design » Highest Cake Solids
« Lowest Energy Requirements

“It Is maintenance free;
not even a grease fitting.” SUSTAINABLE DEWATERING

- Gale Netz, WWITP Supenntendent
Mount Jackson, Virginia

Prime Solution, Inc. 2861 127th Ave, Allegan, Ml 49010
www. psirotary.com erone 269.673.9559 rax 269.673.6241

cluded with purchases of prescription drugs, overthe-counter medi-
cines, and even herbal supplements.

To spread the word even further, the environmental services staff
visits kocal BINGO games and long-term care facilities to speak with
senlor citizens on the importance of proper drug dispasal, They visit
schools in hopes that Children will take the message home 1o their
parents, staff members also visit hospices to make sure thae families
understand what do to with remaining medicine when there is a
death in the family,

Just six months after the program was started, the state Depart-
ment of Environmental Quality presented Wyoming with a 2009
Nelghborhood Environmental Partners Program Award.

Although the program has not been in operation long enough 1o
vield water-guality data, Oostindie expects results to mimic the city'’s
mercury take-back program. Without making changes to the plant, : 1] 08
the staff was able to meet the 1.3 parts per trillion discharge criteria = e QL SR DGR
for mercury simply using source control,

As with restrictions on mercury, Qostindie expects regulators 1o

Wesl MiCh Qa3 r
TAKE BACK MEDS "N

& Praszriphion medication: & Fushdomn thetoliet % Pollulion i sur Grestlakes “ Take o alocsl Phammac
begin including pharmaceuticals on discharge permits. With the & L , i B M R , i > Wik o
take-back program in place, the city should be able o meet any regu- + Lo and 'l medeation + Throw in garsan: * Conmaminated wabar supg
lation that comes down the pike, * v mrerta s . : " .
As 2010 drew to a close, the program launched a website at waw. + Wedicatian samples + Theft frem home er rash
wmiakebackmeds.org, and began to expand countywide. “After the e
success of our program, 1 started talking o other municipalities and A
Kent County, and all involved wanted to expand to the whole West
Michigan area,” Qostindie says. "5 the county took the lead on coor Capyright 2010 © www.wmiaksbackm sde.org
dinating the meetings and the formation of the website and now we ;""‘I‘ll I'::“r”"t“ﬁ'u ooy
will have well over 100 pharmacies involved, | 520 Scribrer NN
“The total we have collected since November 200K is just over P~ North Kent pace: (416) 1362578 ST
4,500 pounds from the WYMED program alone, so I can’t walt to see > ' A i

it grow with the expansion o the entire area,” Gpe
The hamea page of the WYMED program website, www.owmtakabackmeds.org.

tpomagcom Febraary 2011 15



top periormer: BIOSOLIDS

THE CITY OF KELOWNA LEARNED A CRITICAL LES50N

About composting: It pays todo things right. A newly upgraded composting
facility now vields an extremely high-quality end product prized by landscap-
ers, nurseries and home gardeners,

The product, called Ogogrow, has seen increasing sales every year since it
was introduced in 1995, The new facility has signihcantly enhanced the compost-
ing process while eliminating odor issues and improving commurity relations.

“The community has been very supportive,” says Gordon Light, organics
supervisor in Civic Operations, Utility Services, "We are in a geographical
ared with-very little calnfall and poor solls. We make the highest-quality com-
post possible, and our customers can see the difference our compost has
made to their lawns and gardens.”

16 TREXIMENT PLANT OPERATOR

THE STAFF IN KELOWNA, B.C., MAKES A SUCCESS
OF COMPOSTING WITH A FINE-TUNED PROCESS

AND STATE-OF-THE-ART EQUIPMENT THAT
SUPPORTS BEST MANAGEMENT PRACTICES

By Ted J. Rulseh

DOWN IN THE VALLEY

Kelowna lies in the Okanagan Valley in south central British Columbia,
with mountain ranges on each side. The economy is based maostly on the tree
fruit industty and, more recently, vinevards, In addition, the 80-mile-long
Okanagan Lake attracts numerous tourists for summer recreation.

The 95 mpd-(average flow) Kelowna Wastewater Treatment Facility 1s led
by plant supervisor Mike Gosselin, operations foreman Frank Valentim,
maintenance foreman Brian McAulev, and instrumentacionfelectrical fore-
man Doug Tomlin

The plant uses a modihed Bardenpho process (Ovivo) with three-stage
biological nutrient removal. The process consists of two large treatment
trains with 14 cells and two smaller trains with seven cells. The wastewater



The Kelowna-Vernon Regional
Compost Facility includes an aeration
system {foraground} supplied by
Engineered Compost Systems (ECS).
(Photography by Desmond Murray)

L)

Hows through anoxic, anaerobic and aerohic zones that together convert
Ammonia and nitrate to nitrogen gas,

Efftuent from the secondary clariners Aows by gravity to six cloth media
filters {Aqua-Aerchic) that backwash to the headworks. The disinfection sys-
tem (Iroan Technologies) uses low-pressure, mediom-intensity LY radia-
tiont. Final efAuent is discharged o Lake Okanazan,

Sludge from-the primary claribers is thickened in one of two circular fer-
menters. Waste activated sludge from the bioreactor is thickened in three
dissolved air Hotation {DAFY units,

The thickened sludges are then pumped separately to the dewatering
building, where they are blended with polymer and centrifuged into a cake
at 18 to 20 percent solids, Bioxide (Siemens Water Technologies) is added 1o

Kelowna (B.C.) Wastewater
Treatment Facility o

;

BUILT: 1913; upgrades 1980s, 1990s, 2010 2
POPULATION SERVED: 130,000

FLOWS: 10.5 mgd design, 9.5 mgd average
TREATMENT PROCESS: Three-stage biological nutrient removal
44 tons/day (18-20 percent solids)
Thickening, lime stabilization, centrifuge

Compost for sale

BIOSOLIDS VOLUME:
BIOSOLIDS PROCESS:

BIOSOLIDS USE:

WEBSITE: www. kelowna.ca

=1 he valley Is narrow and densely

populated, and lanc

gcations for land

applicationywe would have toudrive

e

~ial Up Into.theumountains:s

il "

S

GORDON LIGHT - |

the centrifuged cake before trucking to reduce odor during transportation.
The composting facility receives 29500 wet tons of hiosolids per year

MAKING PROGRESS

Kelowna has composted biosolids for about 30 years, largely because the
local peography makes land application impractical, “There are no large
farms in the valley,” says Light. "The valley is narrow and densely populated,
and land values are high. Te Aind suitable kcations for land application, we
would have o drive far up into the mountains.”

During the 1980s, the city managed biosolids by combining thickened
primary sludge and thickened waste activated sludge in a vault, then trucking
it at about 3 percent solids to a holding pond-at the local landfll,

tpomag.com Febroary 2010 17



|-_| QUM COMmpa ST MixXture pours

aut of tha trommel screen at thea

Ealowna-Vernon compost plant.

THE LEGEND OF OGOPOGO

The anaerohic CoMpOSIing pro-
cess used then was inethcient ancd
had odor issues. The biosolids were
mixed with hog fuel {(wood waste
from the forest products industry)
and placed into aboveground pies
The bicsolids were simply allowed
i soak Into the woody material
After abowut a year, the pile was
turned and again allowed o Sit,

Soon after Light took charge of
the process in 1994, the city moved
the composting site to a rural loca-
tion on keased land and switched 1o
an aerated static pile process using
positive aeration., The process
lacked odor and drainage controls,
In 2006, the city created a new com-
posting  facillty about 18 miles
narth, owned jointly with the City
of Vernon, a community of about
30,0000,

“Before we built the new facility,
we conducted a value engineering
Jerremy Kozub, compost tachnician workshop,” says Light. “We invited
I, fills a dish with finished Ogogrow experts from the industry to Kelowna,
to perform a moisture test. spent a whole day with them, and

went over more than 100 possible
bicsolids management technologies. Our of that meeting, we re-confirmecd
that composting was the best way for us to @o here in the Okanagan Valley
[t was the most cost-effective, and the compost provided a source of revenue
a5 well as a benefit to the environment.”

The new site recelves biosollids from both communities, trucked in by
private haulers. Kelowna operates the fcilicy, which wses an extended aer
ated static pile process with both positive and negative aeration.

“One reason we chose this process is that its very compact compared 1o
A turned windrow  process,” says
Light, “You can do it on a postage "We have a3 E[]EEiﬁE
stamp.” The facility occupies about .

i) acres., The process uses best reclipe We follow.
management pracrices (BMPSs) as The mixers have load

outlined in the province's Organic

Matter Recycling Regularion, ECE‘E‘S on thEm S0
STRIVING FOR everything 1s measured
EXCELLENCE

Light's staff ar the compaost facil- |:|"|-'" WEith.”

ity is led by compost technician Mar- GORDON LIGHT

cia Browne, who is responsible for

day-to-day operations, assisted by Level 1 compost technicians Morgan Lewis
and Jerremy Kozub, The team also includes equipment operatar I Shaun
Runnett and loader operators Denis Goulet, Brad Croseell, David Trwin,
Shane Prosser, and At Malieapaard.

The process has seen steady improvement since the move to the new site.
Arriving binsolids are emptied inte a bunker inside a building, There they are
picked up by a front-end loader and placed in a batch mixer with hog fuel and
some overs (coarse wood particles) from the final compost screening process.

“We have a specihc recipe we follow,” savs Light, T he mixers have load
scales on them, so everything is measured by weight, We add water as needed
The mixture is taken outside to an aeration system supplied by Engineered
Compost Systems (ECS), The material is placed on two 83- by 610-foot con-
crete slabs with built-in aeration trenches about 4 inches wide, spaced ahout
5 feet apart and running the slabs’ full length. Each slab is divided into 18
zexnes that are Individually controlled by an automated process,
[...]
eries and value-added customers. air is delivered via blowers with a cators that did not break down in the composting process, While the city

cdriva from Yaskawa America.

“To control odors at our coms- improved its process, Lighe attended conventions held by the Northwest Bio-
past facility we Arst monitor odor solids Management Association and learned how to approach marketing.
levels on site,” says Light. “Then through odor modeling equipment, we can “We declded o go with a gatekeeper program,” says Light. “We solicited
determine the strength and direction of odors” The facility wses the support from specine people in provincial Ministey of Environment and Min-
CrdoWarch system from Odotech. istry of Health, and with local nurseries, We spent time with them wo explain

20 TREATMENT PLANT DPERATOR



our program and answer their questions about the
product’s safety and efficacy. Then 1 began market-
Ing the product, first by taking it out in a lictle pickup
truck o landscapers and nurseries and inding out
what they would like to see in a Ainal product.”

Light went on local radio programs 1o promote
Ogogrow, and when people called with questions, he
niw only answered but also referred them o the
patekeepers. "People might call in and say, 'It sounds
like a pood idea, but s it safe?'” Light recalls,

“1 would reply that we were doing evervthing in
accord with the provincial regulations, but they
didn't have ¢ believe me — if they had concerns
about health and safety, they could contact this per
sxn at the Public Healch Ofhce

“You know what? Our gatekeepers never got any
calls, It was a very good way 1o introduce the proxd-
uct. I always stressed the process, because it's the
process that makes the product safe. We maintained
a positlve outlook and kept our messages clearly in
mind, and the program went off without a hitch,™

PLEASING CUSTOMERS

As 5000 as prospective customers saw the qualicy
of the product, the tiny loads Light took out on his
marketing missicns turned into large and repeated
orders. The material 1s sold on a graduated pricing
schedule, ranging from $1950 per cubie vard [or the
hrst 30 vards ordered, 1o $7.75 per yvard for at least
5,000 yards per vear.

The vast majority is sold 1In bulk 10 landscapers
and nurseries, About hall of all the compost goes 1o
one customer, Lake Country Compost Distributors,
which reprocesses it to create highervalue products
s0ld under the Nature's Gold brand,

Some compost iSs trucked o a local landhll where
consumers can buy it in bags supplied by the city.
“We don't want to become a big retail outlet hecause
we're in business with many other companies thar
also sell the material on the retail market,” Light savs.
As of November 20011, the city was expecting as much
as $600.000 in compost revenue for the vear,

“We have an incredible market, and we have a
hard time keeping up with demand,” Light says.
“When customers describe the product, we hear
wordds like ‘amazing and ‘unbelievable,” We get only
a couple of complaints per vear, usually associated
with weed seeds. We helieve the more fertile soil cre-
ated by the product leads o the germination of weed
seeds from ather sources,.”

Besides marketing Ogogrow as a fertilizer, Kelowna
Ls€S it in its warer conservation program. The marte-
rial is top-dressed 1o residential lawns at a reduced
price, and it decreases the water consumed for
Irrigation.

Light advises communities considering compast-
ing to do their homework. “The best adwvice 1 can
give is to make sure vou have done a thorough site
evaluation, including odor modeling,” he says. "Make
Lhe highest possible quality product, and ey 1o have
a continuous supply.” the

Aqua-Aerobic Systems, Inc. Cdotech, Inc. Trojan Technologies
8300/940-5008 514/340-525( EE-EI.FEE'I]'-I!E-‘I‘IH
www, aqua-aerchbic.com www.odotech.com W WL ARG AN UV COMm
Engineered Compost Ovivo Yaskawa America, Inc.
Systems (ECS) 8301/931-3000 847/887-7000
206/634-2625 WWWLOVIVOWater.com wwwyaskawa.com
WWW,COMpPOSteystems.com =08 ad page =

Siemens Water
McCloskey International Limited  Technologies Corp.
47 7/876-6635 866/926-8420
www.mccloskeyinternational.com W W wWater. siemans. com

Seaggparn

S Grit&Grease

Fure Ingenuity

== First to offer a combined grit and grease unit
= Fatented air skimming for grease removal
== Handles variable flow rates — not velocity dependent
= Easy maintenance — serviceable without dewatering
== Pre-treatment for MBRs == Protect downstream equipment from gnit
== Performance flexibility to capture vanable grit size

SCHREIBER

schretherwater.com

tpomagcom Fehruary 2011 21



\'|| top pertormer:

_—r

Class 2 wastewater treatment opera-
tor Glen Holz uses a Sludge Judge
(Nasco) to test tha depth of the
sludge blanket in the final clarifier
from Hi-Tech Environmeantal.
[(Fhotography by Steve Rasmussan)

b
'l
{
;1.'
-




WHEN THE CITY OF EL DORADO, KAN., NEEDED 1O

uperade its trickling Alter/rotating biological contactor plant 1o meet ammuao-
nia limies and deal with high rain events and more stringent nutrient remeoval
specihcations, plant managers devised a unique soluticn.

started up In Fehruary 2007, a2 new 3 med (deslgn) wetlands/activated
sludge plant produces exceptionally high-gquality effluent and Class A biosol-
ids. The bigsalids are applied to neighboring citv-owned farmland, and a
share of the value of the farmer’s vield is returned to the treatment plant.

The El Dorado Wetlands and Water Reclamation Facillty has produced
effluent far better than permit limits, and the agreement with the farmer nets
the city $40,000 to $50.000 per vear. A recipient of multiple awards, the El
Darado facility has accomplished all this with a staff of four, supported by
high school and college interns,

“Our old trickling Alter/RBC plant had crouble meeting winter ammaonia
limits, and we knew the nutrient removal specs would be more stringent in
the future,” savs Jason Patty, plant superintendent, *We also had experienced
substantial inhleration, and we wanted a plant that could accommaodate high-
fow conditions, We ended up with an economical and envircnmentally
responsille way to meet all those needs.”

A NOVEL IDEA
The idea for the wetlands came after El Dorado public utilities director

Eurt Bookout toured the wetlands treatment system at the Frontier odl refin-

ey

'.'- T S L

wastewater treatment experience

ol = "-l"ll

Fé

the new plant's design stage.
JASON PATTY

_"""'--‘Er-ﬁaq-_--"
"The water superintendent and public utilities
director both have degrees and a background
in wildlite biology. That, combined with their

helped during

ery nedarby, The city constructed a small pilot wetland at the trickling hlier
plant, then performed tests on the site for several years, as requested by the
Kansas Department of Health and Environment,

“The wetlands showed rremendous potential iy removing nutcients durs
ing the prowing season (April-Octoben), and the water discharged from the
wetlands had very low levels of ammonia, TSS and BOD,” says Patty:,

Thercfore, the city proceeded with a new activared slodge plant that
incorporated 20 acres of treatment wetlands, The new plant was built across
the river from the old plant, which is now unused. Patty says the city may ret-
rofit it in the future 1o provide water claribcation, hltration and reverse
nsmiosis water [or the El Dorado Rehnery,

*The water superintendent and public utilities direcrtor both have degrees
and 4 background in wildlife biology,” says Patty. “That, combined with their

wastewater treatment experience, helped during the new plant’s design stage.”

DESIGNED FOR SAVINGS
The new $10 million plant is designed for a 6 med peak How, and wet-
Flow beyond 6 mgd is either held i a 4.6-mil-

osear her maximums of 12 :|':;.4|! \
(1) TI'I-.' f'

lion-gallon extrancous Aow basin or sent million-gallon-capacity
wetland cells
The plam includes an

aesthetic G-acre effluen

pond stocked with spon }

.

El Dorado (Kan.) |
Wetlands and Water
Reclamation Facility

o]

B

2007

El Dorado, Butler County Sewer Districts 5
and 15, El Dorado State Correctional Facility

EMPLOYEES: 4

BUILT:
SERVICE AREA:

FLOWS: 3.0 mgd design, 2.3 mgd average,

6.0 mgd peak

TREATMENT LEVEL: Secondary

Activated sludge/wetland polishing
Walnut River
Composted, land-applied

TREATMENT PROCESS:

RECEIVING WATER.:
BIOSOLIDS:

WEBSITE: www. 360eldorado.com/Government




RIGHT PHOTO: The staff of the El Dorado
Wetlands and Water Reclamation
Facility includes, from laft, Jason
Patty, suparintendent and Class 4
operator; Glen Holz, Class 2 opeara-
tor; Ron McClure, Class 4 operator
and certified lab technician; and Pat
Fountain, Class 4 operator, BELOW:
Pat Fountain operates the centrifuge
({GEA Westfalia) with a touch screen.

fish and Featuring an island and
prime fAsh habitat. A shallow wet-
land at the southwest corner of the

pond acts as a hlver and polisher for
the effluent before it exits the over-
Aow structure on the way to the
Walnut River. The plam also includes:

* Mew pumps and foree main in
the existing influent pump station building,

*» New headworks bullding with fine screens (Parkson) and grit remowal
(mmith & Loveless),

* NMew biological treatment eguipment including mixers (ABS), aerators
(Philadelphia Mixing), clarihers (Hi-Tech Environmental), pumps and
1Sl I"I'II._"'I'Il_i-IliI i,

« UV disinfection (Aquionics),

* Solids handling equipment including progressive cavity sludge pumps
(NETZSCH)), blowers {(Kaeser) and centrifuge (GEA Westfalia),

» Oxidation ditch (Philadelphia Mixing),

* New cascade, pump station, SCum pump Station, Water reuse pump sys-
tem and irrigaticn system.

The city chose the activated sludge process for s Hexihility and efh-

ciency, The wetlands reduced the necessary size of the activated sludge sys-
tem concrete basin, saving some $2.8 million in construction costs. The plant

FI--

is fully auvtomated, with automatic backup power, and was designed for

CRANSION 1O TWice s current capacity,

The plant serves about 15,000 people, including 4,300 connections in
El Dorado, Butler County Sewer Districts 5 and 15, and the El Dorado State
Correctional Facility,

ENVIRONMENTALLY FRIENDLY

The plant earned the 2008 Project of the Year: Environment Award in the
#2 million o 310 million category from the American Public Wiorks Associa-
tiom (APYWA), The wetlands purify excess water during high rainfall and in dry
weather receive UV-disinfected effluent to keep the diverse vegetation thriv-
ing, The effluent Hows imo the polishing pond and through the ssetlands
before cascading into the Walnue River,

The wetlands provide habitat for breeding, nesting, feeding and cover for

many types of wildlife,

b .

El Dorado Wetlands and Reclamation Facility

PERNIT AND PERFORMANCE

PERMIT (monthly avg.] EFFLUENT (2002 monthly avg.)
TSS 30 mg/I* 6.8 mg/l
BOD 30 mg/l 2.4 mg/l
Ammonia-N 7.6 mg/1* <0.5 mg/l
Total P Maonitor only EI-."IE mia/l

* Maximum, depending on the month

“The whole concept has worked out well for us,” says Patty. "Our existing
basin held 4.6 milllon gallons, and now we have a 24-million-gallon capacity,
We use 30 feet of native grass buffer strips, which line the perimeter of our
farmland, to protece the Walnut River from sediment erosion and runoff, We
also use no-till farming, which prevents erosion and runoff by leaving the
résicdue from the previous season’s Crops,”

The biosolids compaost process is totally manual, Centrifuge-dewatered
sludge is placed in windrows, and wood chips are added. Staff members turn
the compost periodically and monitor the temperature, The Class A material
fertilizes 260 acres of citv-owned land, which is leased 1o a farmer who plants
corn, sovbeans and wheat, He splits the gross proht S0-50 with the orearment plant,

"“We decic
it in a pile be

ed to start composting the biosolids because we used to keep
ore taking it 1o the helds, and there was an odor issue,” says

fatty. “There |

ve not been any odor problems with the compost process.”

TEAM OF FOLUR

[T all this sounds like a ot of plant o aperate, it is. With only four people
tor do the work, it takes a highly skilled and efthcient team to keep the plant
running well. Patty, a Class 4 operator, supervises three operators:

* Ron Mo lure, Class 4.

* Pat Fountain, Class 4.

* (len Holz, Class 2.

“Right now, we have 2.3 fewer personnel than most plants our size, based
on a recent salary survey,” says Patty, "We're getting it done, but | really need
to hire one more aperator” In the meantime, a unique internship program,

24 TREATMENT PLANT DPERATOR



Bk

Class 4 operator
Ran McClure tests
tha sattleability of
mixed hiquor sus
pendad solids on a
sample in the lab.

MANY HANDS, LIGHT WORK

ABOVE: Class 4 operator Pat Fountain The El Dorado Wetlands and Water Reclamation Facility hires
takes one of the daily water samples high school and college students to help with various tasks.

used to check for E. coli and other : .

bactaria as well a8 ammonia. LEFT: Three interns work 30 to 40 hours a week In summer, and two

A Royce handheld TSS metar is usad interns work 20 hours a week during the school year.

to test for mixed liguor suspended “We have a fairly elaborate landscape at the plant,” says

HOUCE 108 AUrAGLON DS, Patty. “We planted 50 sapling trees up and down the entrance

road, and the interns help maintain them. They also do other
ﬂf“m‘l " I_ | h':ll”-‘* the plant cope grounds work like over-seeding and mowing. Sometimes they
WALH Thiz SRarloac, help with equipment maintenance.”

Patry starced with the plant rwo , , ;
T - : B Other tasks include harvesting and transplanting wetland
manths afeer it came online, MeClurne,

who has 18 vears on the job, was on plants, painting the pipe gallery and process equipment to keep
board during the upgrade. Fountain and Haolz are fairly new and had no pre- everything like new, and general janitorial duties.
vious experience at an activated sludge plant Patty coaches high school baseball and has found interns
McClure is dedicated to the lab, and all operators rotate on maintenance that way. He has also posted signs at Butler County Commu-
and composting. Patty conducts ongolng training to stay ahead of the curve nity College asking for help. Although not involved in equipment

and Lries 1o crass-train evervone as much as possihle,

“Although my lab technician normally runs the process control tests, |
encourage all operators to understand how to do this, so they understand
the numbers and can use them to adjust the process if necessary,” he says,

operations, the interns are key to allowing the plant to function

with only four full-time operators.
“They do require more instruction and supervision because

“We have more consistency with evervone knowing what's going on.” kids will be kids,” says Patty. “So, they require more of my time
Operators work 7 am. to 5 p.m. Monday through Friday, with weekend to make sure they are on task. But, | try to be flexible with them."
rotations. A SCADA system allows off-site monitoring. “What makes us suc- One intern, Kenneth Shave, has worked at the plant for three
cessful is the ream concept,” sayvs Patty, “It's not just a bicsolids guy or a lab years. Patty sees the program as a way to educate young people
gy, but everyone working as a weam to get the job done, ThevTre proud of about careers in wastewater treatment. “1 would definitely rec-

the plant and the awards we've won.” 3 . i
a2 5 i b ommend an internship program to other plants,” he says.

tpomagcom Febraary 2011 25



—

®

Cammiled o the design and

manufaciuring of supenor qualy
Wil wiler And wartey traalmer egquipvien

Trusted By Gnmniﬂnltles

X
|1. *—
Water " a sy A Anaerobic
Treatment ;-_,;-_.'._7"__1 ' Digestion

Omne Princeton Ave, Dover, NJ. 07801 Tel: {973) 366-6556 Fax: (973) 366-3193
www_ jdvequipment.com

re® - 1E cubic yards
efficiency a d environmental stewardship
$oF ano u"uarmanr application rates and locations
D.lgi-snr Nutrient Tracker™ and GPS technology

« prevent expelled material from d'n;ppmgﬂnlrrﬁﬂnd'

.I. I--I
B | 1

-J